
     1720-097-100-0A                                                                                                    2008/07/17

Ta
 
 
 

        SF303_333 chassis
 

RADIATOR SYSTEM Fig.  1
MUFFLER SYSTEM Fig.  2
CLEANER (AIR) SYSTEM Fig.  3
FILTER (FUEL) SYSTEM Fig.  4
TANK (FUEL) SYSTEM Fig.  5
BATTERY SYSTEM Fig.  6
LEVER (ACCELERATOR) SYSTEM Fig.  7
MAIM CLUTCH SYSTEM Fig.  8
INPUT GEAR,COUNTER GEAR SYSTEM Fig.  9
INPUT COUNTER GEAR, Fig. 10
SPACER (HST) SYSTEM Fig. 11
CLUTCH SHAFT SYSTEM Fig. 12
PEDAL (CLUTCH) SYSTEM Fig. 13
FRONT TRANSMISSION CASE SYSTEM Fig. 14
HST SYSTEM Fig. 15
INPUT GEAR (HST), Fig. 16
SUB CHANGE (HST) SYSTEM Fig. 17
4WD GEAR (PART TIME) SYSTEM (X Fig. 18
4WD GEAR SYSTEM (EXCEPT X TYPE Fig. 19
INPUT CASE (PART TIME) SYSTEM Fig. 20
4WD CHANGE (PART TIME) SYSTEM Fig. 21
4WD CHANGE SYSTEM (EXCEPT X TY Fig. 22
REAR TRANSMISSION CASE SYSTEM Fig. 23
PTO COUNTER GEAR,PTO SHAFT SYS Fig. 24
PTO CHANGE SYSTEM Fig. 25
CHANGE LEVER (SUB) SYSTEM Fig. 26
CHANGE LEVER (PTO) SYSTEM Fig. 27

1 / 93



     1720-097-100-0A                                                                                                    2008/07/17
 
 
 
 
 

LINK (HST) SYSTEM Fig. 28
PEDAL (HST) SYSTEM Fig. 29
PIPING (HST) SYSTEM Fig. 30
DRIVE PINION (HST),CASE (DIFF) Fig. 31
REAR AXLE HOUSING SYSTEM Fig. 32
WHEEL SHAFT SYSTEM Fig. 33
DIFF LOCK,PEDAL (DIFF LOCK) SY Fig. 34
BRAKE SYSTEM Fig. 35
PEDAL (BRAKE) SYSTEM Fig. 36
BRAKE PEDAL,LEVER (PARKING) SY Fig. 37
FRONT WHEEL SYSTEM (OPTION) Fig. 38
WHEEL (STEERING), Fig. 39
LEVER (TILT) SYSTEM Fig. 40
STEERING (UNIT) SYSTEM Fig. 41
BRACKET (AXLE) SYSTEM Fig. 42
DRIVE SHAFT (4WD) SYSTEM Fig. 43
BEVEL CASE SYSTEM Fig. 44
AXLE HOUSING SYSTEM Fig. 45
FINAL GEAR CASE, Fig. 46
TIE ROD SYSTEM Fig. 47
REAR WHEEL (4WD) SYSTEM (OPTIO Fig. 48
LIFT LINK SYSTEM Fig. 49
CONTROL VALVE SYSTEM Fig. 50
CONTROL LEVER (MOWER LIFT) SYS Fig. 51
PIPING (MAIN) SYSTEM Fig. 52
HEAD LAMP,HOOD LOCK SYSTEM Fig. 53
STEERING COVER SYSTEM Fig. 54
SEAT FRAME,STEP FRAME SYSTEM Fig. 55
STEP,FENDER SYSTEM Fig. 56
FRONT BUMPER SYSTEM Fig. 57
PANEL (CONTROL) SYSTEM Fig. 58
PANEL (FENDER) SYSTEM Fig. 59
HARNESS SYSTEM Fig. 60

2 / 93



     1720-097-100-0A                                                                                                    2008/07/17
 
 
 
 
 

HOOD SYSTEM Fig. 61
UNDER COVER SYSTEM Fig. 62
MARK,ORNAMENT Fig. 63
LABEL (CAUTION) Fig. 64
REAR WEIGHT SET Fig. 65
HYDRAULIC UNIT (OUT SIDE) SET Fig. 66
ROPS,SEAT SYSTEM (OPTION) Fig. 67
COMPONENT PARTS Fig. 68
COMPONENT PARTS Fig. 69
COMPONENT PARTS Fig. 70
COMPONENT PARTS Fig. 71
COMPONENT PARTS Fig. 72

3 / 93



     1720-097-100-0A                                                                                                    2008/07/17

4 / 93



     1720-097-100-0A                                                                                                    2008/07/17

5 / 93



     1720-097-100-0A                                                                                                    2008/07/17

6 / 93



     1720-097-100-0A                                                                                                    2008/07/17

7 / 93



     1720-097-100-0A                                                                                                    2008/07/17

8 / 93



     1720-097-100-0A                                                                                                    2008/07/17

9 / 93



     1720-097-100-0A                                                                                                    2008/07/17

10 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-102-200-10 RADIATOR        ASSY *
1 1

2 1636-102-202-10 NET *
1 1

3 1636-102-203-00 HOSE *
1 1

4 1421-101-313-00 CAP *
1 1

5 1636-102-007-00 INSULATOR *
1 1

6 V211-260-802-00 BOLT,SEMS (S) *
4 4

7 V273-360-802-00 BOLT,SEMS/M8X20 *
2 2

8 1636-102-021-00 HOSE/RADIATOR/INLET *
1 1

9 J061-242-050-00 CLAMP/WIRE/42-50 *
1 1

10 J061-236-044-00 CLAMP/WIRE/36-44 *
1 1

11 1636-102-022-00 HOSE/RADIATOR/OUTLET *
1 1

12 J061-242-050-00 CLAMP/WIRE/42-50 *
1 1

13 J061-236-044-00 CLAMP/WIRE/36-44 *
1 1

14 1720-102-003-00 HOSE/190 *
1 1

15 1720-102-004-00 HOSE/680        ASSY *
1 1

16 1425-621-004-00 CLAMP,HARNESS *
2 2

17 1560-104-010-40 CONNECTOR *
1 1

18 1424-101-203-00 PLUG *
1 1

19 1424-101-204-00 PACKING *
1 1

20 1636-102-012-00 COLLAR/09X13X28 *
1 1

21 V211-360-805-00 BOLT,SEMS  (SP) *
1 1

22 J061-210-015-00 CLAMP/WIRE/10-15 *
4 4

23 V411-260-008-00 WASHER,PL/M 8 *
1 1

24 1636-102-310-10 COVER/FAN       COMP *
1 1

25 1636-102-007-00 INSULATOR *
1 1

26 1636-102-011-00 TRIM/1385 *
1 1

27 1636-102-008-00 INSULATOR/SIDE *
1 1

28 1636-102-009-00 TRIM/205 *
1 1

29 V211-360-802-00 BOLT(SP) M8X20 *
4 4

30 V211-260-802-00 BOLT,SEMS (S) *
2 2

11 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1636-102-240-10 FRAME/RADIATOR/LH *
1 1

32 1425-621-004-00 CLAMP,HARNESS *
1 1

33 V211-360-802-00 BOLT(SP) M8X20 *
1 1

34 V201-261-203-00 BOLT/M12X30 *
2 2

35 V401-160-012-00 WASHER,SP/M12 *
2 2

36 1636-102-250-00 FRAME/RADIATOR/RH *
1 1

37 V201-261-203-00 BOLT/M12X30 *
2 2

38 V401-160-012-00 WASHER,SP/M12 *
2 2

39 1636-102-330-00 PLATE/L         COMP *
1 1

40 V201-260-802-50 BOLT/M 8X25 *
1 1

41 V304-260-008-00 NUT/M 8 *
1 1

42 V273-360-802-00 BOLT,SEMS/M8X20 *
1 1

12 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-103-240-00 PIPE            COMP *
1 1

2 1596-105-001-00 GASKET *
1 1

3 1636-103-003-00 BOLT/SP/M10X1.25X30 *
2 2

4 1594-105-001-00 GASKET *
1 1

5 1560-105-004-00 BOLT/M10X25 *
2 2

6 1560-105-260-00 MUFFLER COMP *
1 1

7 1560-105-252-00 COVER *
1 1

8 1594-105-001-00 GASKET *
1 1

9 V203-261-002-00 BOLT/M10X20 *
2 2

10 V411-260-010-00 WASHER/M10 *
2 2

11 V401-160-010-00 WASHER,SP/M10 *
2 2

12 V211-360-801-60 BOLT,SEMS  (SP) *
1 1

13 1636-103-220-10 TAILPIPE        COMP *
1 1

14 1560-105-251-00 CLAMP *
1 1

15 V201-260-808-00 BOLT/M 8X80 *
1 1

16 V411-260-008-00 WASHER,PL/M 8 *
2 2

17 V401-160-008-00 WASHER,SP/M 8 *
1 1

18 V304-260-008-00 NUT/M 8 *
1 1

19 V211-360-802-50 BOLT,SEMS *
1 1

20 V411-260-008-00 WASHER,PL/M 8 *
1 1

21 V401-160-008-00 WASHER,SP/M 8 *
1 1

22 V304-260-008-00 NUT/M 8 *
1 1

13 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1650-104-200-00 CLEANER AIR     ASSY *
1 1

2 1650-104-210-00 COVER           ASSY *
1 1

3 1650-104-201-00 CLIP *
2 2

4 1650-104-203-00 ELEMENT         ASSY *
1 1

5 1544-104-205-00 VALVE *
1 1

6 1614-104-001-00 BAND/CLEANER *
1 1

7 1427-111-229-00 CUSHION,RUBBER *
2 2

8 1636-104-002-00 PIPE/CLEANER/OUTLET *
1 1

9 J061-252-063-00 CLAMP/WIRE/52-63 *
2 2

10 1720-104-210-00 STAY/AIRCLEANER COMP *
1 1

11 V301-260-006-00 NUT/M 6 *
3 3

12 V401-160-006-00 WASHER,SP/M 6 *
3 3

14 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1614-105-200-00 FILTER          ASSY *
1 1

2 1444-102-202-00 LEVER *
1 1

3 1415-102-007-00 SPRING,VALVE *
1 1

4 V720-102-401-00 O-RING/P10A *
1 1

5 1415-102-008-00 VIS *
1 1

6 1415-102-009-00 CUP *
1 1

7 1444-102-204-00 NUT,RING *
1 1

8 V720-103-504-40 O-RING/P44 *
1 1

9 1672-105-211-00 ELEMENT *
1 1

10 V201-260-806-50 BOLT/M 8X65 *
1 1

11 V401-160-008-00 WASHER,SP/M 8 *
1 1

12 1636-105-210-00 STAY/FILTER     COMP *
1 1

13 V211-260-801-60 BOLT,SEMS (S) M8X16 *
2 2

14 3104-305-001-00 HOSE/420 *
2 2

15 J061-210-012-00 CLAMP/WIRE/10-12 *
2 3

16 J061-209-011-00 CLAMP/WIRE/09-11 *
2 1

17 1614-105-004-00 HOSE/04X08X400 *
2 2

18 1614-105-005-00 HOSE/04X08X200 *
1 1

19 3632-360-036-00 JOINTT-TYPE 2 *
1 1

20 J062-087-093-00 CLIP/HOSE/8.7-9.3 *
5 5

21 3805-311-210-10 PUMP/FUEL       ASSY *
1 1

22 V210-360-601-60 BOLT(SP)/M6X16 *
2 2

23 3104-305-001-00 HOSE/420 *
1 1

24 J061-209-011-00 CLAMP/WIRE/09-11 *
2 2

15 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-111-210-10 TANK/FUEL       COMP *
1 1

2 3676-310-210-00 GAUGE/FUEL      ASSY *
1 1

3 1416-621-037-00 PACKING/RUBBER *
1 1

4 V200-260-501-0B BOLT/SEAL *
5 5

5 1564-664-003-00 INSULATOR *
4 4

6 1620-111-004-00 FILTER/FUEL *
1 1

7 1640-111-200-00 CAP/TANC        ASSY *
1 1

8 1640-111-202-00 GASKET *
1 1

9 1636-111-009-10 TUBE/56X66X25 *
1 1

10 1636-111-230-00 BAND/A          COMP *
2 2

11 1636-111-240-00 BAND/B          COMP *
2 2

12 W201-260-805-00 BOLT/M 8X50 *
2 2

13 V411-260-008-00 WASHER,PL/M 8 *
2 2

14 V304-260-008-00 NUT/M 8 *
2 2

15 2157-301-003-00 RUBBER/PLATE *
4 4

16 1614-111-004-10 CUP/FUEL *
1 1

17 1614-111-002-10 HOSE/03X07X800 *
1 1

18 1636-111-010-00 PIPE/DRAIN *
1 1

19 WIRE *
2 2

16 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1659-650-200-00 BATTERY/80D26R-MF *
1 1

2 1617-112-213-00 CAP *
6 6

3 1416-112-002-00 BOLT,BATTERY SET *
2 2

4 1636-112-220-00 PLATE/BATTERY   COMP *
1 1

5 1636-112-230-00 COVER/BATTERY   COMP *
1 1

6 1636-112-006-00 PLATE/I/25X292 *
1 1

7 V363-260-008-00 NUT,LOCK/M8 *
2 2

8 V301-260-006-00 NUT/M 6 *
4 4

9 V411-260-006-00 WASHER / M6 *
2 2

10 1588-112-002-10 CABLE/EARTH     ASSY *
1 1

11 1600-112-231-00 BOLT/M06X32 *
1 1

12 1600-112-232-00 NUT/M06 *
1 1

13 V211-361-002-00 BOLT,SEMS *
1 1

14 1716-112-210-00 CABLE/BATTERY   ASSY *
1 1

15 1600-112-231-00 BOLT/M06X32 *
1 1

16 1600-112-232-00 NUT/M06 *
1 1

17 V362-260-008-00 NUT/WASHER *
1 1

18 1636-112-210-10 BRACKET/BATTERY COMP *
1 1

19 V211-261-002-50 BOLT(S) M10X25 *
4 4

17 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-117-210-00 LEVER/ACCELERATOR *
1 1

2 1646-116-051-00 GRIP/THROTTLE *
1 1

3 1600-505-007-00 LINING/13X50X3 *
1 1

4 1593-117-003-10 SPRING,DISK *
1 1

5 V411-260-010-00 WASHER/M10 *
1 1

6 V304-260-010-00 NUT *
2 2

7 1636-117-200-00 CABLE/ACCELERATOR *
1 1

8 V411-260-006-00 WASHER / M6 *
3 3

9 V500-162-501-50 PIN,SPLIT/2.5X15 *
2 2

18 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1687-120-004-10 HOUSING/CLUTCH *
1 1

2 V251-341-002-50 BOLT/STUD *
3 3

3 V211-561-003-00 BOLT/M10X30 *
8 8

4 V401-160-010-00 WASHER,SP/M10 *
3 3

5 V304-460-010-00 NUT/M10 *
3 3

6 V782-160-000-4B PLUG/SCREW/SEAL *
3 3

7 1544-120-008-10 PIPE,BREATHER *
1 1

8 1544-120-009-00 TUBE/300 BX10X300 *
1 1

9 1379-301-002-00 CAP,HANDLE *
1 1

10 1636-120-002-00 PLUG/19 *
1 1

11 1617-120-210-00 COVER/CLUTCH    ASSY *
1 1

12 1617-120-220-00 DISK/CLUTCH/215 COMP *
1 1

13 V211-260-802-00 BOLT,SEMS (S) *
6 6

14 1614-120-002-00 BEARING/RELEASE *
1 1

15 1614-120-003-00 SLEEVE/RELEASE *
1 1

16 1614-120-004-00 GIDE/SLEEVE/RELEASE *
1 1

17 V721-103-106-00 O-RING/G60 *
1 1

18 V211-260-802-00 BOLT,SEMS (S) *
2 2

19 1636-120-210-00 PIPE            COMP *
1 1

20 V720-102-402-00 O-RING/P20 *
2 2

21 V211-360-801-60 BOLT,SEMS  (SP) *
2 2

22 2111-101-011-00 PLUG,OIL *
1 1

19 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-125-001-00 GEAR/HELICAL/21-18 *
1 1

2 V744-130-500-80 SEAL,OIL/TC30508 *
1 1

3 1617-244-004-00 BEARING/BALL *
1 1

4 3667-105-001-00 BEARING *
1 1

5 1620-126-002-00 GEAR/HELICAL/25 *
1 1

6 1650-209-005-00 BEARING/BALL *
2 2

7 1636-126-001-00 METAL *
1 1

8 V211-260-805-50 BOLT/(S)M8X55 *
3 3

9 V523-101-002-40 PIN *
2 2

20 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-127-001-00 GEAR/HELICAL/14 *
1 1

2 3651-832-009-00 R.B.B *
2 2

3 V744-120-350-80 SEAL,OIL/TC20358 *
1 1

4 1620-127-052-00 METAL/INPUT *
1 1

5 V211-360-803-00 BOLT/M8X30 *
9 9

6 V523-101-002-40 PIN *
2 2

7 1620-128-002-00 GEAR/HELICAL/25 *
1 1

8 1600-211-052-00 BEARING/BALL *
2 2

9 V744-120-350-70 SEAL,OIL/TC20357 *
1 1

21 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-130-210-00 CASE/SPACER     COMP *
1 1

2 1568-701-001-00 INSULATOR *
2 2

3 1427-111-229-00 CUSHION,RUBBER *
1 1

4 1421-433-004-00 PIN,KNOCK *
2 2

5 V211-561-003-00 BOLT/M10X30 *
8 8

22 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-133-210-00 ARM/CLUTCH      COMP *
1 1

2 1480-122-001-10 YORK,CLUTCH *
1 1

3 V201-460-802-50 BOLT/M 8X25 *
1 1

4 1720-133-210-00 ROD/CLUTCH      COMP *
1 1

5 1415-312-500-00 YOKE,LH *
1 1

6 1415-312-600-00 YOKE,RH *
1 1

7 V304-260-008-00 NUT/M 8 *
1 1

8 1560-132-007-30 NUT/M8 *
1 1

9 3600-462-003-00 PIN *
2 2

10 V411-260-008-00 WASHER,PL/M 8 *
2 2

11 V500-163-002-00 PIN,SPLIT/3  X20 *
2 2

12 3741-112-005-00 SPRING *
1 1

13 V201-261-005-00 BOLT/M10X50 *
1 1

14 V304-260-010-00 NUT *
1 1

23 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-135-220-00 ARM/CLUTCH      COMP *
1 1

2 1524-122-001-00 PAD *
1 1

3 V760-150-000-00 NIPPLE,GREASE *
1 1

4 V411-260-006-00 WASHER / M6 *
1 1

5 1636-135-260-00 ROD/M08X430     COMP *
1 1

6 1415-312-500-00 YOKE,LH *
1 1

7 1415-312-600-00 YOKE,RH *
1 1

8 V304-260-008-00 NUT/M 8 *
1 1

9 1560-132-007-30 NUT/M8 *
1 1

10 3600-462-003-00 PIN *
2 2

11 V411-260-008-00 WASHER,PL/M 8 *
2 2

12 V500-163-002-00 PIN,SPLIT/3  X20 *
2 2

13 1636-135-300-00 PIN/CLUTCH      SET *
1 1

14 1614-216-003-00 PIN/TAPER/06X45 *
1 1

15 V201-260-803-00 BOLT/M 8X30 *
1 1

16 V304-260-008-00 NUT/M 8 *
1 1

24 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1620-201-051-00 CASE/TRANSMISSIONHST *
1 1

2 1421-433-004-00 PIN,KNOCK *
2 2

3 V211-561-003-00 BOLT/M10X30 *
8 8

4 V251-341-003-00 BOLT/STUD *
2 2

5 V401-160-010-00 WASHER,SP/M10 *
2 2

6 V304-460-010-00 NUT/M10 *
2 2

7 1560-230-002-00 COVER *
1 1

8 V211-360-801-60 BOLT,SEMS  (SP) *
2 2

9 V251-260-802-0D BOLT/STUD/SEAL *
2 2

10 V411-260-008-00 WASHER,PL/M 8 *
2 2

11 V401-160-008-00 WASHER,SP/M 8 *
2 2

12 V304-260-008-00 NUT/M 8 *
2 2

13 1636-201-001-00 PLATE/I/45X122 *
1 1

14 V720-102-401-40 O-RING/P14 *
1 1

15 V211-261-002-00 BOLT,SEMS *
2 2

25 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-202-200-20 HST             ASSY *
1 1 072

2 V720-103-504-40 O-RING/P44 *
1 1

3 1720-202-001-00 SPACER/LH *
1 1

4 1720-202-002-10 SPACER/RH *
1 1

5 1720-202-003-00 PIN/PARALLEL *
2 2

6 V201-261-007-50 BOLT/M10X75 *
4 4

7 V401-160-010-00 WASHER,SP/M10 *
4 4

8 1365-121-005-00 WASHER/10X20X2 *
4 4

9 1636-202-001-00 HUB/17X35X38 *
1 1

10 1636-202-002-10 HUB/19X35X31 *
1 1

11 V580-140-602-80 PIN,SPRING/6  X28 W *
1 1

12 8654-202-016-00 KEY/06X06X28 *
1 1

13 V704-140-035-00 RING,SNAP/35 C *
2 2

14 1636-202-210-00 FAN/HST         COMP *
1 1

26 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1620-203-051-00 GEAR/SPUR/33 *
1 1

2 V600-110-600-60 BEARING,RB 6006 *
2 2

3 1620-203-052-00 METAL/INPUT *
1 1

4 V211-260-802-50 BOLT/S *
3 3

5 1720-208-001-00 SHAFT/DRIVE/PTO *
1 1

6 V744-120-350-70 SEAL,OIL/TC20357 *
1 1

7 V704-140-020-00 RING,SNAP/20C *
1 1

8 V600-110-600-40 BEARING,RB/6004 *
1 1

9 V600-110-600-60 BEARING,RB 6006 *
1 1

10 1675-203-003-00 COUPLING/16X27X65 *
1 1

11 1720-208-002-00 GEAR/SPUR/35-25-19 *
1 1

12 1617-208-002-00 BUSH *
1 1

13 V600-110-600-40 BEARING,RB/6004 *
1 1

14 1614-208-002-00 BEARING/NEEDLE *
1 1

15 1720-208-003-00 COLLAR/30X50X05 *
1 1

16 1614-205-015-00 BEARING/NEEDLE *
1 1

17 1622-208-055-00 RING/SNAP *
1 1

18 1720-208-004-00 GEAR/SPUR/27-33 *
1 1

27 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1620-216-052-10 STAY/SHIFT/SUB *
1 1

2 1620-216-053-20 FORK/SHIFT/SUB *
1 1

3 1302-225-003-00 SPRING,SHIFTER *
1 1

4 V682-200-001-00 BALL *
1 1

5 1614-216-200-10 ROD/SUB         COMP *
1 1

6 V411-260-008-00 WASHER,PL/M 8 *
1 1

7 V500-162-002-00 PIN,SPLIT/2  X20 *
1 1

28 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1617-221-001-10 GEAR/SPUR/16 *
1 1

2 V704-140-030-00 RING,SNAP/30 C *
1 1

3 1617-221-002-10 GEAR/SPUR/27 *
1 1

4 1617-223-002-00 GEAR/SPUR/21 *
1 1

5 1636-221-200-00 SHAFT/FRONT     ASSY *
1 1

6 1614-223-221-00 BUSH/10X12X15 *
1 1

7 3667-105-001-00 BEARING *
1 1

8 V600-110-600-40 BEARING,RB/6004 *
1 1

9 V705-140-042-00 RING,SNAP/42 C *
1 1

10 1614-223-210-00 CLUTCH          ASSY *
1 1 070

11 1614-223-230-00 SLEEVE          ASSY *
1 1

12 1614-223-003-00 SHAFT/4WD *
1 1

13 V600-110-600-40 BEARING,RB/6004 *
1 1

14 1614-222-007-00 SEAL/OIL *
1 1

29 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1617-221-001-10 GEAR/SPUR/16 *
1 1

2 V704-140-030-00 RING,SNAP/30 C *
1 1

3 1617-221-002-10 GEAR/SPUR/27 *
1 1

4 1617-223-002-00 GEAR/SPUR/21 *
1 1

5 1636-221-200-00 SHAFT/FRONT     ASSY *
1 1

6 1614-223-221-00 BUSH/10X12X15 *
1 1

7 3667-105-001-00 BEARING *
1 1

8 V600-110-600-40 BEARING,RB/6004 *
1 1

9 V705-140-042-00 RING,SNAP/42 C *
1 1

10 1636-222-001-20 SLEEVE *
1 1

11 V704-140-030-00 RING,SNAP/30 C *
1 1

12 1636-222-002-10 GEAR/SPUR/20 *
1 1

13 1636-222-003-00 HUB *
1 1

14 1614-223-003-00 SHAFT/4WD *
1 1

15 V600-110-600-40 BEARING,RB/6004 *
1 1

16 1614-222-007-00 SEAL/OIL *
1 1

30 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1620-221-051-00 METAL/CLUTCH *
1 1

2 1614-203-014-00 RING/SNAP/CH *
1 1

3 1636-223-001-00 PLUG/SEAL/34 *
1 1

4 V523-101-002-40 PIN *
2 2

5 V211-360-803-00 BOLT/M8X30 *
3 3

6 V211-360-804-50 BOLT/SP *
2 2

31 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-225-210-20 PLATE/SHIFT     COMP *
1 1

2 V720-103-502-40 O-RING/P24 *
1 1

3 1550-531-302-00 ARM/B *
1 1

4 V211-260-802-00 BOLT,SEMS (S) *
1 1

5 1414-312-002-00 SPRING,TENSION/53 *
1 1

6 1636-226-300-00 CABLE/4WD/LOCK *
1 1

7 V411-260-008-00 WASHER,PL/M 8 *
2 1

8 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

9 1374-401-001-00 SPRING,CLUTCH *
1 1

10 3676-832-011-00 STOPPER/CABLE/3 *
1 1

11 1636-225-230-00 STOPPER         COMP *
1 1

12 V211-360-802-00 BOLT(SP) M8X20 *
2 2

13 1720-226-220-00 LEVER/4WD       COMP *
1 1

14 1636-271-011-00 GRIP/12X60 *
1 1

15 1720-225-230-10 ARM/4WD         COMP *
1 1

16 V580-140-602-00 PIN,SPRING *
1 1

32 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-226-310-00 PIN/SHIFT       COMP *
1 1

2 V720-103-502-40 O-RING/P24 *
1 1

3 1636-226-011-00 PLATE/SHIFT *
1 1

4 V210-360-601-60 BOLT(SP)/M6X16 *
2 2

5 1550-531-302-00 ARM/B *
1 1

6 V211-260-802-00 BOLT,SEMS (S) *
1 1

7 1636-226-031-00 SPRING/HT040 *
1 1

8 1636-226-300-00 CABLE/4WD/LOCK *
1 1

9 V411-260-008-00 WASHER,PL/M 8 *
2 1

10 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

11 1374-401-001-00 SPRING,CLUTCH *
1 1

12 3676-832-011-00 STOPPER/CABLE/3 *
1 1

13 1636-226-320-00 STOPPER         COMP *
1 1

14 V211-360-802-00 BOLT(SP) M8X20 *
2 2

15 1720-226-220-00 LEVER/4WD       COMP *
1 1

16 1636-271-011-00 GRIP/12X60 *
1 1

17 1720-226-230-10 ARM/4WD         COMP *
1 1

18 V580-140-602-00 PIN,SPRING *
1 1

33 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-241-001-10 CASE/TRANSMISSION/FR *
1 1

2 V523-101-002-40 PIN *
2 2

3 V211-661-003-50 BOLT/SP *
10 10

4 V707-140-080-00 RING/SNAP *
1 1

5 V707-140-062-00 RING/SNAP *
1 1

6 V707-140-072-00 RING/SNAP *
1 1

7 V251-341-003-00 BOLT/STUD *
5 5

8 V251-341-003-0D BOLT/STUD/SEAL *
2 2

9 V251-341-202-50 BOLT/M12X25 *
2 2

10 1564-201-003-00 CAP/SEAL/47 *
1 1

11 1617-241-003-00 PLUG/SEAL/80 *
1 1

12 V782-160-000-8B PLUG/SCREW/SEAL *
1 1

13 1444-314-009-10 CAP,PTO SHAFT *
1 1

14 V111-168-001-60 SCREW/M8X16 *
2 2

15 1614-241-003-00 PLATE/I/19X50 *
1 1

16 V211-260-801-60 BOLT,SEMS (S) M8X16 *
2 2

17 1636-241-210-10 PLATE/CASE/REAR COMP *
1 1

18 1636-241-005-00 GASKET *
1 1

19 V211-561-002-00 BOLT/M10X20 *
11 11

20 V411-260-010-00 WASHER/M10 *
1 1

21 1575-306-004-00 GAUGE,OIL *
1 1

22 1544-120-009-00 TUBE/300 BX10X300 *
1 1

34 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-243-001-00 GEAR/SPUR/20-30 *
1 1

2 V600-110-630-50 BEARING,RB/6305 *
1 1

3 V600-110-620-80 BEARING,RB/6208 *
1 1

4 1673-431-001-10 COUPRING/16X27X55 *
1 1

5 1636-244-002-00 SHAFT/PTO *
1 1

6 V600-110-630-40 BEARING,RB/6304 *
1 1

7 V600-110-620-60 BEARING,RB/6206 *
1 1

8 1614-244-002-00 SLEEVE *
1 1

9 1614-244-005-00 SEAL/OIL *
1 1

10 1560-208-018-40 WASHER/30X46X2 *
1 1

11 V704-140-030-00 RING,SNAP/30 C *
1 1

12 1636-244-001-00 GEAR/SPUR/40-30 *
1 1

35 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-245-001-00 STAY/SHIFT/PTO *
1 1

2 V720-102-401-00 O-RING/P10A *
1 1

3 1614-245-002-00 FORK/SHIFT/PTO *
1 1

4 1302-225-003-00 SPRING,SHIFTER *
1 1

5 V682-200-001-00 BALL *
1 1

6 1614-245-200-20 ARM/SHIFT/PTO   SET *
1 1

7 2502-221-236-00 BUSH/18X20X15 *
2 2

8 1614-245-003-00 ORING *
1 1

36 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-262-300-10 ARM/SHIFT/SUB   SET *
1 1

2 1614-216-003-00 PIN/TAPER/06X45 *
1 1

3 V704-140-010-00 RING,SNAP/10 C *
1 1

4 V720-102-401-40 O-RING/P14 *
1 1

5 V411-260-018-00 WASHER,PL/M18 *
2 2

6 V704-140-018-00 RING,SNAP/18 C *
1 1

7 1480-312-230-10 ROD,BRAKE COMP *
1 1

8 1415-312-500-00 YOKE,LH *
1 1

9 1415-312-600-00 YOKE,RH *
1 1

10 V304-260-008-00 NUT/M 8 *
1 1

11 1560-132-007-30 NUT/M8 *
1 1

12 3600-462-003-00 PIN *
2 2

13 V411-260-008-00 WASHER,PL/M 8 *
2 2

14 V500-163-002-00 PIN,SPLIT/3  X20 *
2 2

15 1636-262-400-00 LEVER/SUB       ASSY *
1 1

16 3643-420-004-00 BUSH/15X17X10 *
2 2

17 1636-271-013-00 GRIP/12X50 *
1 1

37 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-264-210-10 ARM/PTO         COMP *
1 1

2 1588-515-360-00 ROD *
1 1

3 1415-312-500-00 YOKE,LH *
1 1

4 1415-312-600-00 YOKE,RH *
1 1

5 V304-260-008-00 NUT/M 8 *
1 1

6 1560-132-007-30 NUT/M8 *
1 1

7 3600-462-003-00 PIN *
2 2

8 V411-260-008-00 WASHER,PL/M 8 *
2 2

9 V500-163-002-00 PIN,SPLIT/3  X20 *
2 2

10 1636-264-300-00 LEVER/PTO       ASSY *
1 1

11 3643-420-004-00 BUSH/15X17X10 *
2 2

12 1594-285-004-00 GRIP/PTO *
1 1

13 1636-264-002-10 PIN/15X238 *
1 1

14 V411-260-014-00 WASHER,PL/M14 *
1 1

15 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

16 1636-264-003-00 PLATE/I/25X98 *
1 1

17 V411-260-012-00 WASHER /M12 *
1 1

18 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

19 1636-264-250-10 HOOK            COMP *
1 1

20 V411-260-012-00 WASHER /M12 *
1 1

21 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

22 1415-120-006-00 SPRING,TENSION/86 *
1 1

23 1636-264-260-10 ROD/HOOK        COMP *
1 1

24 V411-260-012-00 WASHER /M12 *
1 1

25 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

26 1636-264-280-00 ROD/BASE        COMP *
1 1

27 1636-264-004-00 ROD/M08X130 *
1 1

28 V411-260-008-00 WASHER,PL/M 8 *
1 1

29 1301-411-005-00 PIN,HAIR *
1 1

30 V304-260-008-00 NUT/M 8 *
1 1

38 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1636-264-005-10 PLATE/L/32X74 *
1 1

32 V211-360-802-50 BOLT,SEMS *
2 2

33 1636-264-270-20 STOPPER         COMP *
1 1

34 1636-264-009-00 HOSE/35 *
2 2

35 V411-260-008-00 WASHER,PL/M 8 *
2 2

36 V304-260-008-00 NUT/M 8 *
2 2

37 V341-120-008-00 NUT,CAP/M 8 *
2 2

38 3623-820-013-00 KNOB,SET/12 *
1 1

39 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-271-210-00 ARM/TRUNNION    COMP *
1 1

2 V201-361-004-50 BOLT/M10X45 *
1 1

3 V401-160-010-00 WASHER,SP/M10 *
1 1

4 V201-260-804-00 BOLT/M 8X40 *
1 1

5 V304-260-008-00 NUT/M 8 *
1 1

6 1636-271-350-00 ROLLER/HST      ASSY *
1 1

7 1636-271-351-00 BUSH/16X18X15 *
1 1

8 3650-354-004-00 PIN/16X44 *
1 1

9 V401-160-010-00 WASHER,SP/M10 *
1 1

10 V304-260-010-00 NUT *
1 1

11 1636-271-280-00 ARM/NEUTRAL     ASSY *
1 1

12 3656-115-002-00 BUSH/12X14X10 *
2 2

13 1104-410-007-00 SPRING/HE074 *
1 1

14 V411-260-012-00 WASHER /M12 *
1 1

15 V704-140-012-00 RING,SNAP/12 C *
1 1

16 1720-271-220-00 PLATE/ADJUST    COMP *
1 1

17 V211-360-802-00 BOLT(SP) M8X20 *
2 2

18 1636-271-290-10 PLATE/L/22X170  ASSY *
1 1

19 3656-115-002-00 BUSH/12X14X10 *
1 1

20 V411-260-012-00 WASHER /M12 *
1 1

21 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

22 1720-271-001-00 PLATE/I/25X114 *
1 1

23 V411-260-008-00 WASHER,PL/M 8 *
2 2

24 V500-163-002-00 PIN,SPLIT/3  X20 *
2 2

25 1720-271-240-00 ROD/HST/L       ASSY *
1 1

26 3656-115-002-00 BUSH/12X14X10 *
1 1

27 V304-260-010-00 NUT *
4 4

28 V411-260-012-00 WASHER /M12 *
1 1

29 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

30 V411-260-010-00 WASHER/M10 *
1 1

40 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1564-530-011-00 SPRING/HC014 *
1 1

32 1636-271-410-00 LEVER/BRAKE/HST COMP *
1 1

33 3747-155-013-00 SLIPPER,BRAKE B *
2 2

34 1636-271-006-00 LINING/17X64X05 *
2 2

35 3650-212-001-00 ARM,HST LEVER *
1 1

36 V411-260-014-00 WASHER,PL/M14 *
1 1

37 V304-260-014-00 NUT/M14 *
2 2

38 1636-271-011-00 GRIP/12X60 *
1 1

39 1636-271-003-00 ROD/M08X680 *
1 1

40 V304-260-008-00 NUT/M 8 *
2 2

41 V411-260-008-00 WASHER,PL/M 8 *
2 2

42 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

43 1636-271-004-00 PLATE/L/22X60 *
1 1

44 V411-260-008-00 WASHER,PL/M 8 *
1 1

45 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

41 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-272-220-00 PIVOT/HST/L     COMP *
1 1

2 1720-272-270-00 PLATE/Z/32X150  ASSY *
1 1

3 1636-272-271-00 BUSH/20X23X10 *
1 1

4 V211-260-802-00 BOLT,SEMS (S) *
2 2

5 1636-272-003-10 ROD/PEDAL *
2 2

6 V411-260-008-00 WASHER,PL/M 8 *
6 6

7 V500-163-002-00 PIN,SPLIT/3  X20 *
4 4

8 1636-272-230-10 PLATE/HSTLOCK   COMP *
1 1

9 1414-312-002-00 SPRING,TENSION/53 *
1 1

10 1720-272-240-00 PEDAL/HST/LH    COMP *
1 1

11 1720-272-250-00 PEDAL/HST/RH    COMP *
1 1

12 1636-272-004-10 PIN/12X139 *
1 1

13 V411-260-012-00 WASHER /M12 *
1 1

14 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

15 1689-272-260-00 PEDAL/HST/F     COMP *
1 1

16 1689-272-240-00 PEDAL/HST/RH    COMP *
1 1

17 V211-360-801-60 BOLT,SEMS  (SP) *
2 2

18 1608-207-014-00 PAD (HST) *
1 1

19 1620-272-051-00 PAD *
1 1

42 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-273-210-10 PIPE/FILTER     COMP *
1 1

2 V720-102-401-80 O-RING/P18 *
2 2

3 1620-273-051-00 CONNECTOR/M16X79 *
1 1

4 V211-360-802-50 BOLT,SEMS *
2 2

5 1636-273-002-00 HOSE/1300 *
1 1

6 1548-503-005-00 CONNECTOR,B *
1 1

7 1594-515-200-20 FILTER          ASSY *
1 1

8 1560-515-272-00 CARTRIDGE *
1 1

9 V720-102-402-00 O-RING/P20 *
2 2

10 V201-261-005-00 BOLT/M10X50 *
1 1

11 V401-160-010-00 WASHER,SP/M10 *
1 1

12 V411-260-010-00 WASHER/M10 *
1 1

13 V211-361-003-00 BOLT/M10X30 *
1 1

14 1636-273-220-10 ADAPTER/T       COMP *
1 1

15 V720-103-502-40 O-RING/P24 *
2 2

16 1636-273-001-00 ADAPTER/PF1/2X81 *
1 1

17 3652-355-001-10 HOSE,LOW-PRESSER T.P *
1 1

18 J061-116-025-00 CLAMP/WORM/16-25 *
2 2

43 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-301-300-00 GEAR/07-38SET *
1 1

2 1560-208-018-40 WASHER/30X46X2 *
1 1

3 1617-301-002-00 CIRCLIP/30 *
1 1

4 V653-420-261-60 BEARING *
1 1

5 1614-304-001-00 METAL/DIFF *
1 1

6 V211-360-802-50 BOLT,SEMS *
4 4

7 1636-304-005-00 CASE/DIFF *
1 1

8 1444-411-006-00 SHAFT,DIFF. PINION *
1 1

9 1614-304-003-00 GEAR/BEVEL/12 *
2 2

10 1614-304-014-00 WASHER *
2 2

11 1614-304-005-10 GEAR/BEVEL/14 *
2 2

12 1672-301-002-00 PIN *
1 1

13 V523-100-801-60 PIN *
1 1

14 V211-560-802-50 BOLT,SEMS/M8X25 7T *
4 4

15 1636-304-004-00 BOLT/REAMER/M8X27 *
2 2

16 V401-160-008-00 WASHER,SP/M 8 *
2 2

17 V600-110-601-00 BEARING,RB/6010 *
2 2

18 1614-304-006-00 SHIM/0.2 *
2 2

19 1614-304-007-00 SHIM/0.1 *
4 4

20 1614-304-008-00 WASHER/68X80X02 *
2 2

21 V707-140-080-00 RING/SNAP *
2 2

22 1636-304-002-00 GEAR/SPUR/15 *
2 2

23 1636-304-003-00 HUB/31X38X110 *
2 2

24 V600-110-620-60 BEARING,RB/6206 *
6 6

25 V704-140-030-00 RING,SNAP/30 C *
2 2

26 V707-140-062-00 RING/SNAP *
2 2

27 7932-201-002-00 BEARING,RB/6306SH2 *
2 2

44 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-306-001-10 HOUSING/AXLE/LH *
1 1

2 1636-306-002-20 HOUSING/AXLE/RH *
1 1

3 V707-140-080-00 RING/SNAP *
2 2

4 V782-160-000-4B PLUG/SCREW/SEAL *
2 2

5 V523-101-002-40 PIN *
4 4

6 V211-561-003-00 BOLT/M10X30 *
9 9

7 V304-260-010-00 NUT *
7 7

8 V401-160-010-00 WASHER,SP/M10 *
7 7

9 1614-306-007-00 PLATE *
4 4

10 V210-260-601-20 BOLT,SEMS *
4 4

11 V580-140-501-60 PIN,SP.(W)/5.0X16 *
4 4

45 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-307-001-00 METAL/WHEEL *
2 2

2 V211-661-003-00 BOLT/SP *
20 20

3 V523-101-002-40 PIN *
4 4

4 1720-307-002-00 SHAFT/WHEEL *
2 2

5 1444-314-004-10 COLLAR(35X50X2) *
2 2

6 V704-140-035-00 RING,SNAP/35 C *
2 2

7 V600-110-620-70 BEARING,RB/6207 *
2 2

8 1636-307-002-00 GEAR/SPUR/48 *
2 2

9 V600-110-620-90 BEARING,RB/6209 *
2 2

10 V707-140-085-00 RING/SNAP *
2 2

11 1550-307-005-00 SEAL,OIL *
2 2

12 V201-261-603-00 BOLT  M16X30 *
12 12

13 V401-160-016-00 WASHER,SP/M16 *
12 12

46 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1614-308-001-00 CLUTCH/DIFF *
1 1

2 1614-308-003-00 FORK/SHIFT/DIFFLOCK *
1 1

3 1614-308-002-10 PIN/SHIFT/DIFFROCK *
1 1

4 1614-308-004-10 PIN/08X25 *
1 1

5 V704-140-022-00 RING,SNAP/22 C *
1 1

6 V720-102-401-80 O-RING/P18 *
1 1

7 1636-309-210-10 ARM/DIFFROCK    COMP *
1 1

8 V704-140-022-00 RING,SNAP/22 C *
1 1

9 1636-309-220-00 ROD/DIFF        COMP *
1 1

10 V411-260-008-00 WASHER,PL/M 8 *
1 1

11 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

12 3741-112-005-00 SPRING *
1 1

47 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1614-310-201-20 PLATE/PRESSURE/LH *
1 1

2 1716-310-203-00 PLATE/FRICTION *
2 2

3 1716-310-202-00 PLATE/SEPARATER *
2 2

4 V682-200-001-90 BALL *
3 3

5 1602-310-202-00 SPRING/HE023 *
2 2

6 1614-310-211-20 PLATE/PRESSURE/RH *
1 1

7 1716-310-203-00 PLATE/FRICTION *
2 2

8 1716-310-202-00 PLATE/SEPARATER *
2 2

9 V682-200-001-90 BALL *
3 3

10 1602-310-202-00 SPRING/HE023 *
2 2

11 1614-310-220-10 CAM/BRAKE       COMP *
2 2

12 V720-102-401-80 O-RING/P18 *
2 2

48 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-312-210-00 LINK/BRAKE      COMP *
2 2

2 V704-140-022-00 RING,SNAP/22 C *
2 2

3 1480-312-230-10 ROD,BRAKE COMP *
2 2

4 1415-312-500-00 YOKE,LH *
2 2

5 1415-312-600-00 YOKE,RH *
2 2

6 V304-260-008-00 NUT/M 8 *
2 2

7 1560-132-007-30 NUT/M8 *
2 2

8 3600-462-003-00 PIN *
3 3

9 V411-260-008-00 WASHER,PL/M 8 *
4 4

10 V500-163-002-00 PIN,SPLIT/3  X20 *
4 4

11 1593-606-006-10 PIN/8X36 *
1 1

12 1720-312-230-20 ARM/BRAKE/LH    COMP *
1 1

13 V411-260-020-00 WASHER/M20 *
1 1

14 V500-164-003-00 PIN,SPLIT/4  X30 *
1 1

15 1426-621-018-00 SPRING,TENSION *
1 1

16 1720-312-280-00 PLATE/MASTER    COMP *
1 1

17 V201-260-804-00 BOLT/M 8X40 *
1 1

18 V304-260-008-00 NUT/M 8 *
1 1

19 V411-260-008-00 WASHER,PL/M 8 *
2 2

20 V500-163-002-00 PIN,SPLIT/3  X20 *
2 2

21 1720-312-260-10 PIN/BRAKE       COMP *
1 1

22 1636-312-001-00 PLATE/I/22X118 *
1 1

23 1720-312-240-00 ARM/BRAKE/RH    COMP *
1 1

24 1426-621-018-00 SPRING,TENSION *
1 1

25 V530-160-803-20 PIN *
1 1

26 V411-260-020-00 WASHER/M20 *
1 1

27 1636-312-290-00 PEDAL/BRAKE/LH  COMP *
1 1

28 1636-312-250-10 PEDAL/BRAKE/RH  COMP *
1 1

29 V211-260-801-60 BOLT,SEMS (S) M8X16 *
2 2

30 1608-207-014-00 PAD (HST) *
2 2

49 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1720-312-270-00 HUB/MASTERBRAKE COMP *
1 1

32 V530-160-803-20 PIN *
1 1

50 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-313-210-00 PEDAL/MASTERBRAKE *
1 1

2 1636-313-011-10 PAD/BRAKE *
1 1

3 3656-565-006-00 SPRING/HE066 *
1 1

4 1720-314-210-00 LEVER/PARKING   COMP *
1 1

5 V411-260-008-00 WASHER,PL/M 8 *
1 1

6 V500-162-001-50 PIN,SPLIT/2  X15 *
1 1

7 2171-213-002-00 GRIP/04X12X50 *
1 1

8 1414-312-002-00 SPRING,TENSION/53 *
1 1

51 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-317-200-00 TIRE/FRONT      ASSY T
2 2

6G
2 1636-317-210-00 RIM/WHEEL       COMP T

2 2
6G

3 1636-317-201-00 TIRE/TURF/23-12 T
2 2

4 V999-200-003-00 CAP,TIRE VALVE T
2 2

5 1386-241-002-00 BULB T
2 2

52 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1656-401-220-00 WHEEL/STEERING  ASSY *
1 1

2 1656-401-222-00 CAP *
1 1

3 1656-901-007-00 ORNAMENT/STEERING *
1 1

4 V327-262-110-00 NUT/M10X1.25 *
1 1

5 V411-260-010-00 WASHER/M10 *
1 1

6 V500-162-002-00 PIN,SPLIT/2  X20 *
1 1

7 1636-402-210-10 SHAFT/STEERING/ COMP *
1 1

8 V211-560-802-50 BOLT,SEMS/M8X25 7T *
1 1

9 V704-140-019-00 RING,SNAP 19 *
1 1

10 3752-152-007-00 WASHER *
1 1

11 1636-402-001-10 SHAFT/STEERING/B *
1 1

12 V720-102-401-40 O-RING/P14 *
2 2

13 1720-402-240-00 COLUMN/STEERING COMP *
1 1

14 1342-402-006-00 BAND,WIRE/250 *
1 1

15 V211-260-802-50 BOLT/S *
4 4

16 1636-402-003-00 GROMMET/14X20X06 *
4 4

17 1636-402-004-00 COLLAR/10X14X15 *
4 4

18 1636-402-005-00 SEAL/26X46X10 *
1 1

19 1636-402-006-00 BOLT/M10X35 *
4 4

20 2130-713-002-10 WASHER *
8 8

53 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-403-210-10 LEVER/TILT      COMP *
1 1

2 3659-205-002-00 GRIP/04X12X50 *
1 1

3 V704-140-016-00 RING,SNAP/16 C *
1 1

4 1581-433-013-00 BOLT/M8X40 *
1 1

5 V304-260-008-00 NUT/M 8 *
1 1

6 V401-160-008-00 WASHER,SP/M 8 *
1 1

7 1650-135-002-00 SPRING/HE095 *
1 1

8 1636-403-240-50 ARM/TILT        ASSY *
1 1

9 1426-406-203-00 BUSH,COLUMN *
1 1

10 1429-406-205-00 BUSH *
1 1

11 3666-407-003-00 PIN/12X25 *
2 2

12 3610-440-018-00 WASHER *
2 2

13 V720-102-401-20 O-RING/P12 *
2 2

14 V304-260-008-00 NUT/M 8 *
2 2

15 V401-160-008-00 WASHER,SP/M 8 *
2 2

16 1720-403-230-00 STAY/TILT       COMP *
1 1

17 1720-403-001-00 INSULATOR *
2 2

18 V211-260-803-00 BOLT,SEMS *
4 4

19 V304-260-008-00 NUT/M 8 *
4 4

54 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-407-200-00 UNIT/STERRING/L ASSY *
1 1

2 1636-407-400-00 ORBITROLL       ASSY *
1 1

3 1636-407-410-00 RETAINER/BOLT   ASSY *
1 1

4 1636-407-420-10 SEAL/ORBITROLL  SET *
1 1

5 1636-407-401-00 BUSH/SEAL *
1 1

6 1636-407-402-00 RETAINING/RING *
1 1

7 1720-407-500-00 VALVE/VD/L      ASSY *
1 1

8 1636-407-510-00 ORIFICE/CHECK   ASSY *
1 1

9 1636-407-520-00 SEAL/VD         SET *
1 1

10 1636-407-004-00 ADAPTER/45     ASSY *
1 1

11 P103-521-006-10 ELBOW/90       ASSY *
2 2

12 V720-112-401-40 O-RING/P14 *
2 2

13 3631-353-008-10 ADAPTER,S HIGH PRESS *
1 1

14 1689-502-250-00 ADAPTER/L/G3/8  ASSY *
1 1

15 3650-375-200-00 HOSE/HYDRAULIC/2150 *
2 2

16 K185-038-000-30 CYLINDER        ASSY *
1 1 068

17 3768-185-022-10 ADAPTER(90/PUMP) *
1 1

18 3631-350-201-10 ADAPTER/45 *
1 1

19 1636-407-001-00 JOINT/BALL *
1 1

20 3650-432-012-00 BOOT/16 *
1 1

21 1636-407-002-00 JOINT/BALL *
1 1

22 V304-260-016-00 NUT/M16 *
2 2

23 1636-407-210-30 BRACKET/CYLINDE COMP *
1 1

24 V201-361-203-00 BOLT/M12X30 *
4 4

25 V401-160-012-00 WASHER,SP/M12 *
4 4

26 3652-376-001-00 PIN/16X53 *
1 1

27 V411-260-016-00 WASHER / M16 *
3 3

28 V500-163-003-00 PIN,SPLIT/3X30 *
1 1

29 1636-407-003-10 PIN/16X62 *
1 1

30 8654-510-012-10 WASHER/16X40X05 *
1 1

55 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 V328-262-112-00 NUT/M12X1.25 *
1 1

32 V401-160-012-00 WASHER,SP/M12 *
1 1

33 V500-163-003-00 PIN,SPLIT/3X30 *
1 1

56 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-410-210-10 BRACKET/AXLE    COMP *
1 1

2 V201-361-203-00 BOLT/M12X30 *
12 12

3 V401-160-012-00 WASHER,SP/M12 *
12 12

4 V201-361-204-00 BOLT/M12X40 *
2 2

5 V401-160-012-00 WASHER,SP/M12 *
2 2

57 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-431-001-00 SHAFT/4WD *
1 1

2 V704-140-019-00 RING,SNAP 19 *
2 2

3 1673-431-001-10 COUPRING/16X27X55 *
2 2

4 1614-431-210-00 TUBE            COMP *
1 1

5 V723-102-003-40 RING/O *
1 1

6 1620-431-200-00 TUBE/300        COMP *
1 1

7 V720-103-503-40 O-RING/P34 *
1 1

8 V211-260-801-60 BOLT,SEMS (S) M8X16 *
1 1

9 1444-410-002-10 CLAMP *
1 1

10 V201-260-803-50 BOLT/M 8X35 *
1 1

11 V362-260-008-00 NUT/WASHER *
1 1

12 V411-260-008-00 WASHER,PL/M 8 *
1 1

58 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1614-432-200-00 GEAR/08-20      SET *
1 1

2 1614-432-210-10 BEARING/TAPERROLLER *
1 1

3 1650-432-001-00 COLLAR/48X52X17 *
1 1

4 1614-432-001-00 NUT/M25 *
1 1

5 1444-411-012-00 SHIM (C) *
4 4

6 1444-411-013-00 SHIM D   T=0.1 *
4 4

7 1427-432-016-00 SEAL,OIL/21 *
1 1

8 V705-140-052-00 RING,SNAP/52 C *
1 1

9 1614-432-002-00 CASE/DIFF *
1 1

10 1614-432-003-00 PINION/BEVEL/11 *
2 2

11 1614-432-004-00 GEAR/BEVEL/15 *
2 2

12 1614-432-005-00 WASHER *
2 2

13 1614-432-006-00 PIN/12X75 *
1 1

14 V580-140-502-50 PIN,SPRING/5  X25 W *
1 1

15 WIRE *
1 1

16 V600-110-601-10 BEARING,RB/6011 *
1 1

17 V600-110-601-00 BEARING,RB/6010 *
1 1

18 V706-140-055-00 RING/SNAP *
1 1

19 V706-140-040-00 RING/SNAP *
1 1

59 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-433-002-10 HOUSING/AXLE *
1 1

2 1518-432-250-00 CAP,OIL ASSY *
1 1

3 1518-306-203-00 PACKING *
1 1

4 V721-103-107-00 O-RING/G70 *
1 1

5 1614-433-200-00 METAL/PIVOT/FRONT *
1 1

6 1614-433-202-00 BUSH/62X67X15 *
1 1

7 1614-433-002-00 SEAL/OIL *
1 1

8 V201-261-203-50 BOLT/M12X35 *
1 1

9 V304-260-012-00 NUT/M12 *
1 1

10 1636-433-220-00 METAL/PIVOT/FRONT *
1 1

11 1614-433-212-00 BUSH/62X67X30 *
1 1

12 V720-103-503-80 O-RING/P38 *
1 1

13 V761-150-000-00 NIPPLE/GREASE *
1 1

14 V201-361-403-50 BOLT *
4 4

15 V401-160-014-00 WASHER,SP/M14 *
6 6

16 V251-441-403-50 STUD/M14X35 *
2 2

17 V304-460-014-00 NUT/M14 *
2 2

60 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-434-004-20 CASE/FINAL *
2 2

2 V721-103-110-00 O-RING/G100 *
2 2

3 V251-441-202-80 STUD/M12X28 *
8 8

4 V523-101-002-40 PIN *
4 4

5 V401-160-012-00 WASHER,SP/M12 *
8 8

6 V304-460-012-00 NUT/M12 *
8 8

7 1636-434-002-00 GEAR/BEVEL/15 *
2 2

8 V600-110-630-60 BEARING,RB/6306 *
2 2

9 V707-140-072-00 RING/SNAP *
2 2

10 1636-434-003-00 GEAR/BEVEL/14 *
2 2

11 1594-221-001-00 BEARING/BALL 6205SH2 *
2 2

12 1614-434-004-00 SEAL/OIL        ASSY *
2 2

13 V600-110-690-90 BEARING *
2 2

14 V600-110-691-10 BEARING *
2 2

15 V706-140-045-00 RING/SNAP *
2 2

16 V707-140-068-00 RING/SNAP *
2 2

17 1620-434-003-00 CASE/FINAL/LH *
1 1

18 1620-434-004-00 CASE/FINAL/RH *
1 1

19 1421-201-003-00 SEAL/52 *
2 2

20 V705-140-052-00 RING,SNAP/52 C *
2 2

21 V782-160-000-4B PLUG/SCREW/SEAL *
4 4

22 1427-120-002-00 CAP,BLANK/M10 *
4 4

23 1614-434-007-00 SHAFT *
2 2

24 1614-434-008-10 GEAR/BEVEL/10 *
2 2

25 1594-221-001-00 BEARING/BALL 6205SH2 *
2 2

26 1614-434-009-00 SHAFT/WHEEL *
2 2

27 1614-434-011-10 GEAR/BEVEL/48 *
2 2

28 1480-434-011-10 SEAL,OIL *
2 2

29 V600-110-620-60 BEARING,RB/6206 *
2 2

30 V600-110-620-70 BEARING,RB/6207 *
2 2

61 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1614-434-013-00 RING/SNAP/CS *
2 2

32 1614-434-012-00 COVER/WHEEL *
2 2

33 V523-101-002-40 PIN *
4 4

34 V211-361-003-00 BOLT/M10X30 *
20 20

35 V201-361-202-50 BOLT/M12X25 *
12 12

36 V401-160-012-00 WASHER,SP/M12 *
12 12

37 1614-435-001-00 SHAFT *
1 1

38 1614-435-002-00 SHAFT *
1 1

62 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-436-001-10 ROD/TIE *
1 1

2 1550-403-210-00 END,TIE ROD ASSY *
1 1

3 1614-436-202-00 BOOT/ROD/TIE *
1 1

4 1614-436-203-00 RING/BOOT *
1 1

5 1550-403-220-00 END,TIE ROD,R ASSY *
1 1

6 1614-436-202-00 BOOT/ROD/TIE *
1 1

7 1614-436-203-00 RING/BOOT *
1 1

8 1421-403-001-00 NUT *
1 1

9 1421-403-002-00 NUT,LH THREAD/M17 *
1 1

10 V401-160-012-00 WASHER,SP/M12 *
2 2

11 V328-262-112-00 NUT/M12X1.25 *
2 2

12 V500-163-002-00 PIN,SPLIT/3  X20 *
2 2

13 1636-436-002-00 WEIGHT/40 *
2 2

14 1636-436-003-00 PLATE/L/75X99 *
2 2

15 V201-361-206-00 BOLT *
8 8

16 1427-431-003-00 WASHER/13X32X3 *
8 8

17 V401-160-012-00 WASHER,SP/M12 *
8 8

18 V304-460-012-00 NUT/M12 *
4 4

63 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-437-200-00 TIRE/20-8.0-10  ASSY T
2 2

6G
2 1636-437-210-00 RIM/WHEEL       COMP T

2 2
6G

3 1636-437-201-00 TIRE/TURF/20-10 T
2 2

4 V999-200-003-00 CAP,TIRE VALVE T
2 2

5 1386-241-002-00 BULB T
2 2

64 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-501-410-00 PIN/LIFT        COMP *
2 2

2 V211-260-801-60 BOLT,SEMS (S) M8X16 *
2 2

3 V704-140-020-00 RING,SNAP/20C *
2 2

4 1636-501-230-10 ARM/LIFT        ASSY *
1 1

5 1636-501-231-00 BUSH/20X23X30 *
4 4

6 1636-501-001-10 PIN/16X107 *
1 1

7 V411-260-016-00 WASHER / M16 *
1 1

8 V500-163-003-00 PIN,SPLIT/3X30 *
1 1

9 1636-501-240-20 ARM/STOPPER     COMP *
1 1

10 3650-220-005-00 SPRING,FOOT PEDAL *
1 1

65 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 K216-012-000-00 ROTARY VALVE *
1 1 069

2 3676-352-002-00 ADAPTOR/3X8 *
1 1

3 3631-350-201-10 ADAPTER/45 *
2 2

4 V211-260-804-00 BOLT,SEMS *
2 2

5 3650-837-240-00 HOSE/HYDRAULIC/1100 *
2 2

6 K182-044-000-00 CYLINDER        ASSY *
1 1

7 K182-044-001-00 PISTON *
1 1

8 K182-029-002-00 PISTON STOPPER *
1 1

9 V793-155-650-90 SEAL/DUST *
1 1

10 V724-126-905-50 PACKING/ROD *
1 1

11 V730-106-505-50 RING/BACKUP *
1 1

12 3768-185-022-10 ADAPTER(90/PUMP) *
1 1

13 1636-503-270-00 PIN/16X60       COMP *
1 1

14 V211-260-802-00 BOLT,SEMS (S) *
1 1

15 1636-503-210-00 COOLER/OIL      COMP *
1 1

16 V211-360-802-00 BOLT(SP) M8X20 *
4 4

17 1720-503-002-00 PIPE/COOLER/L *
1 1

18 1435-201-012-10 HOSE/70 *
2 2

19 3650-354-001-10 HOSE,LOW PRESS *
1 1

20 J061-116-025-00 CLAMP/WORM/16-25 *
6 6

21 3805-650-002-00 HOLDER/09 *
1 1

66 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-504-210-10 PLATE/Z/25X62   COMP *
1 1

2 V363-260-008-00 NUT,LOCK/M8 *
1 1

3 1608-207-224-00 HUB/8X12X15 *
1 1

4 V411-260-008-00 WASHER,PL/M 8 *
1 1

5 V500-163-002-00 PIN,SPLIT/3  X20 *
1 1

6 1636-504-300-00 PLATE/LIFT/MOWE ASSY *
1 1

7 3656-115-002-00 BUSH/12X14X10 *
2 2

8 V411-260-012-00 WASHER /M12 *
2 2

9 V704-140-012-00 RING,SNAP/12 C *
1 1

10 1544-219-005-00 KNOB,LEVER/12 *
1 1

11 1636-504-005-10 SPRING/HT021 *
1 1

12 1636-504-006-10 PLATE/U/11X38 *
1 1

13 V411-260-012-00 WASHER /M12 *
1 1

14 V704-140-012-00 RING,SNAP/12 C *
1 1

15 3600-211-002-00 SPRING,TENSION *
1 1

16 V201-260-804-00 BOLT/M 8X40 *
1 1

17 V304-260-008-00 NUT/M 8 *
2 2

67 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1614-508-200-00 FILTER/SUCTION  ASSY *
1 1

2 V721-103-103-50 O-RING/G35 *
1 1

3 1636-508-001-00 COVER/SUCTION *
1 1

4 3659-170-003-00 WASHER/11X30X3 *
2 2

5 V211-261-002-00 BOLT,SEMS *
3 3

6 1603-508-001-00 HOSE,SUCTION *
1 1

7 J061-232-040-00 CLAMP/WIRE/32-40 *
1 1

8 J061-228-036-00 CLAMP/WIRE/28-36 *
1 1

9 1636-508-210-00 PIPE/SUCTION    COMP *
1 1

10 V210-260-605-00 BOLT/S *
2 2

11 V211-361-002-00 BOLT/SP *
1 2

12 V720-112-402-00 O-RING/P20 *
1 1

13 K135-028-000-00 PUMP/GEAR       ASSY *
1 1

14 K135-028-100-10 PUMP            SET *
1 1

15 K135-017-006-00 COVER,PUMP *
1 1

16 V744-114-280-70 SEAL,OIL *
1 1

17 V721-113-105-00 O-RING HS90 G50 *
1 1

18 V720-112-402-20 O-RING/P22 *
4 4

19 V720-111-900-60 O-RING P6 HS90 *
1 1

20 K135-002-009-00 BOLT/M8X28 11T *
6 6

21 V401-170-008-00 S.W *
6 6

22 V705-140-028-00 RING,SNAP/28 C *
1 1

23 1560-515-004-50 NUT/M08 *
2 2

24 V304-260-008-00 NUT/M 8 *
2 2

25 V411-260-008-00 WASHER,PL/M 8 *
4 4

26 V401-160-008-00 WASHER,SP/M 8 *
4 4

27 1404-503-006-00 PACKING,OIL PUMP *
1 1

28 1720-508-001-10 FLANGE *
1 1

29 V210-260-603-50 BOLT/M6X35 *
4 4

30 V720-112-402-00 O-RING/P20 *
1 1

68 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1650-508-320-00 ADAPTER/PF3/8   ASSY *
1 1

32 V720-112-401-40 O-RING/P14 *
1 1

33 2142-421-001-20 DERIBERY HOSE/AN *
1 1

69 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 2171-532-200-00 LAMP/HEAD       ASSY *
1 1

2 2157-532-202-00 LEAD            COMP *
1 1

3 1426-621-002-00 BULB/12V23W *
1 1

4 V210-360-601-60 BOLT(SP)/M6X16 *
2 2

5 1636-605-210-10 LEVER/LOCK *
1 1

6 1636-605-220-10 CAM/LOCK        COMP *
1 1

7 V580-140-502-50 PIN,SPRING/5  X25 W *
1 1

8 WIRE *
1 1

9 3650-741-002-00 SPRING/HE90 *
1 1

10 3761-242-017-00 GRIP *
1 1

11 V500-163-002-50 PIN,SPLIT/3  X25 *
1 1

12 V411-260-012-00 WASHER /M12 *
1 1

70 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-603-210-10 COVER/STEERING/REAR *
1 1

5I
2 V211-360-802-00 BOLT(SP) M8X20 *

2 2

3 V120-376-002-00 SCREW/SP *
2 2

4 2171-505-001-10 BONNET          COMP *
1 1

5 3533-901-012-00 ORNAMENT/ISEKI *
1 1

6 2171-505-005-00 BOLT/KNOB/M08X20 *
2 2

7 V401-160-008-00 WASHER,SP/M 8 *
1 1

8 V411-260-008-00 WASHER,PL/M 8 *
1 1

9 1593-621-250-10 SWITCH(STARTER) ASSY *
1 1

10 1593-621-252-00 COVER *
1 1

11 1444-621-311-00 CAP *
1 1

12 1444-621-312-00 NUT,RING/M28X1.0 *
1 1

13 3614-261-002-00 KEY ASSY *
1 1

71 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-601-310-00 FRAME/SEAT      COMP *
1 1

2 V211-561-002-00 BOLT/M10X20 *
4 4

3 V211-360-802-50 BOLT,SEMS *
2 2

4 1440-602-003-00 GROMMET/25X31X2 *
1 1

5 1432-616-003-10 RUBBER,BUFFER *
1 1

6 1720-602-200-00 FRAME/STEP      ASSY *
1 1

7 1636-602-201-00 BUSH/20X23X10 *
2 2

8 1636-272-271-00 BUSH/20X23X10 *
3 3

9 V201-361-203-00 BOLT/M12X30 *
6 6

10 V304-460-012-00 NUT/M12 *
2 2

11 V401-160-012-00 WASHER,SP/M12 *
8 8

12 V201-361-002-50 BOLT/M10X25 *
12 12

13 V401-160-010-00 WASHER,SP/M10 *
12 12

14 V411-260-010-00 WASHER/M10 *
4 4

72 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-611-450-11 PLATE/SEAT      COMP *
1 1

4L
2 V211-360-801-60 BOLT,SEMS  (SP) *

6 6

3 V211-360-803-00 BOLT/M8X30 *
4 4

4 1560-630-021-50 INSULATOR *
1 1

5 1636-611-440-00 PLATE/SEAT/UNDE COMP *
1 1

6 V211-360-801-60 BOLT,SEMS  (SP) *
4 4

7 1636-611-003-01 PLATE/I/180X220 *
1 1

4L
8 V120-376-001-60 SCREW/SP *

6 6

9 1720-611-250-10 STEP/FRONT/LH   COMP *
1 1

7F
10 1720-611-260-10 STEP/FRONT/RH   COMP *

1 1
7F

11 V211-260-801-60 BOLT,SEMS (S) M8X16 *
6 6

12 1720-611-270-10 STEP/REAR       COMP *
1 1

7F
13 1636-611-005-10 PLATE/I/60X180 *

2 2

14 1636-611-004-10 PLATE/L/180X19 *
4 4

15 V360-260-006-00 NUT/M6 *
12 12

16 1432-616-003-10 RUBBER,BUFFER *
6 6

17 1636-611-280-00 LOCK/STEP       COMP *
1 1

18 1593-616-004-20 GROMMET/10X30X5 *
1 1

19 8654-501-006-10 SPRING/CLIP *
1 1

20 V411-260-010-00 WASHER/M10 *
1 1

21 V411-260-018-00 WASHER,PL/M18 *
1 1

22 1636-611-012-00 HOOK/STEP *
1 1

23 1305-241-001-00 PIN,HAIR *
1 1

24 3610-631-002-00 HANGER,SUPPORT *
1 1

25 V211-360-801-60 BOLT,SEMS  (SP) *
1 1

26 1720-611-002-10 MAT *
1 1

27 1636-611-011-00 RIVET/SCREW     ASSY *
10 10

73 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-612-210-00 BUMPER/LH       COMP *
1 1

4L
2 V211-360-802-00 BOLT(SP) M8X20 *

2 2

3 V201-260-802-00 BOLT/M 8X20 *
1 1

4 V363-260-008-00 NUT,LOCK/M8 *
1 1

5 1622-135-001-00 ROD/CUTOFF *
1 1

6 V411-260-006-00 WASHER / M6 *
1 1

7 V500-162-001-50 PIN,SPLIT/2  X15 *
1 1

8 1720-612-220-00 BUMPER/RH       COMP *
1 1

4L
9 V211-360-802-00 BOLT(SP) M8X20 *

2 2

74 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-621-210-00 PANEL/CONTROL   COMP *
1 1

2 1593-622-270-00 SWITCH,HEAD LAMP *
1 1

3 3631-270-003-00 COVER/SWITCH *
1 1

4 1593-622-272-00 NUT/A/M12 *
1 1

5 1593-622-273-00 WASHER/13X18X01 *
1 1

6 1593-622-274-00 WASHER *
1 1

7 1593-622-275-00 NUT/B/M12 *
1 1

8 V210-360-604-00 BOLT/SP *
4 4

9 1720-621-002-00 COVER/STEERING *
1 1

75 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-622-002-00 PANEL/FENDER *
1 1

2 6283-130-002-00 FUELMETER       ASSY *
1 1

3 1636-622-400-00 METER/HOUR *
1 1

4 1636-622-004-00 PLATE/I/84X150 *
1 1

5 V120-366-001-60 SCREW *
2 2

6 V111-166-004-50 SCREW/M6X45 *
2 2

7 V401-160-006-00 WASHER,SP/M 6 *
2 2

8 V411-260-006-00 WASHER / M6 *
2 2

9 1636-622-210-00 CABLE           ASSY *
1 1

10 1342-402-006-00 BAND,WIRE/250 *
1 1

11 3746-172-013-00 BAND,HARNESS *
1 1

12 1636-622-003-00 PLATE/Z/170X220 *
1 1

13 V363-260-008-00 NUT,LOCK/M8 *
2 2

76 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-623-200-00 HARNESS/MAIN    ASSY *
1 1

2 3650-262-202-00 DIODE/3.0A *
1 1

3 1575-623-009-00 FUSE/32V03A *
1 1

4 1575-623-010-00 FUSE/32V10A *
2 2

5 1593-623-203-00 FUSE/32V20A *
1 1

6 1593-623-503-00 CAP,FUSE BOX *
1 1

7 3737-172-011-00 CLAMP,HARNESS *
1 1

8 1342-402-006-00 BAND,WIRE/250 *
3 3

9 1560-695-015-00 CLAMP *
2 2

10 V360-260-006-00 NUT/M6 *
1 1

11 V363-260-008-00 NUT,LOCK/M8 *
1 1

12 V201-260-801-60 BOLT/M 8X16 *
1 1

13 V363-260-008-00 NUT,LOCK/M8 *
1 1

14 1560-664-250-00 SWITCH/PUSH     SET *
1 1

15 1560-664-252-00 NUT *
1 1

16 1560-664-253-00 BOOT *
1 1

17 1650-658-270-00 RELAY/4P        ASSY *
1 1

18 1518-621-470-00 SWITCH,SAFETY ASSY *
1 1

19 V111-164-003-00 SCREW/M4X30 *
2 2

20 V401-160-004-00 WASHER,SP/M 4 *
2 2

21 V411-260-004-00 WASHER,PL/M 4 *
2 2

22 3656-271-001-00 PLATE/I,13X40 *
1 1

23 1720-623-300-00 HARNESS/ENGINE  ASSY *
1 1

24 1614-690-202-00 FUSE/SLOWBLOW *
2 2

25 1425-621-004-00 CLAMP,HARNESS *
1 1

26 1342-402-006-00 BAND,WIRE/250 *
8 8

27 3746-172-013-00 BAND,HARNESS *
1 1

28 1650-658-270-00 RELAY/4P        ASSY *
1 1

29 V360-260-006-00 NUT/M6 *
1 1

30 3656-271-290-10 HORN ASSY *
1 1

77 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 V360-260-006-00 NUT/M6 *
2 2

78 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-630-510-01 HOOD            COMP *
1 1

4L
2 2502-601-003-00 BOLT/M08X20 *

2 2

3 2502-601-005-00 NUT/CONICALWASHER *
2 2

4 1636-630-001-00 TRIM/1420 *
1 1

5 1636-630-003-00 TRIM/1550 *
1 1

6 1636-630-009-00 TRIM/970 *
1 1

7 1636-630-006-00 INSULATOR/UPPER *
1 1

8 1636-630-007-00 INSULATOR/SIDE *
2 2

9 1636-630-330-10 PLATE/HOOK      COMP *
1 1

10 V211-560-802-50 BOLT,SEMS/M8X25 7T *
1 1

11 1636-630-320-00 HOOK/HOOD       COMP *
1 1

12 1636-630-015-00 SPRING/DISK/8 *
4 4

13 V304-260-008-00 NUT/M 8 *
3 3

14 1636-630-016-00 BOLT/M08X25 *
1 1

15 1636-630-310-00 PLATE/CENTER    COMP *
1 1

16 V211-260-802-00 BOLT,SEMS (S) *
4 4

17 1636-630-014-00 PLATE/I/95X120 *
1 1

18 V211-260-801-60 BOLT,SEMS (S) M8X16 *
2 2

19 V411-260-008-00 WASHER,PL/M 8 *
2 2

20 1636-631-007-00 TRIM/85 *
1 1

21 1720-630-450-00 PLATE/BASE      COMP *
1 1

22 1636-630-005-00 TRIM/455 *
1 1

23 2139-505-002-00 GROMMET *
1 1

24 4335-512-004-00 GROMMET/9 *
3 3

25 4130-705-002-00 GROMMET/20 *
1 1

26 V211-360-802-00 BOLT(SP) M8X20 *
6 6

79 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-631-210-20 COVER/UNDER/LH  COMP *
1 1

7F
2 V211-260-801-60 BOLT,SEMS (S) M8X16 *

3 3

3 V411-260-008-00 WASHER,PL/M 8 *
3 3

4 1636-631-013-00 TRIM/160 *
1 1

5 1636-631-014-00 TRIM/320 *
1 1

6 1636-631-003-00 TRIM/915 *
1 1

7 1636-631-009-00 TRIM/70 *
1 1

8 1636-631-220-10 COVER/UNDER/RH  COMP *
1 1

7F
9 1636-631-015-10 PLATE/L/32X90 *

1 1

10 V211-260-801-60 BOLT,SEMS (S) M8X16 *
3 3

11 V411-260-008-00 WASHER,PL/M 8 *
3 3

12 V210-360-602-00 BOLT/SP *
1 1

13 V360-260-006-00 NUT/M6 *
1 1

14 1636-631-001-00 TRIM/510 *
1 1

15 1636-631-003-00 TRIM/915 *
1 1

16 1636-631-011-00 PLATE/REAR/LH *
1 1

17 V211-260-801-60 BOLT,SEMS (S) M8X16 *
7 7

18 V411-260-008-00 WASHER,PL/M 8 *
7 7

19 1636-631-006-00 TRIM/95 *
1 1

20 1636-631-007-00 TRIM/85 *
1 1

21 1636-631-250-00 PLATE/REAR/RH   COMP *
1 1

22 V211-260-801-60 BOLT,SEMS (S) M8X16 *
6 6

23 V411-260-008-00 WASHER,PL/M 8 *
6 6

24 1636-631-008-00 TRIM/140 *
1 1

80 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-901-001-00 ORNAMENT/HOOD/LH *
1 1

2 1720-901-002-00 ORNAMENT/HOOD/RH *
1 1

3 1720-901-013-00 ORNAMENT/FENDER/LH *
1

4 1720-901-014-00 ORNAMENT/FENDER/RH *
1

5 1720-901-005-00 ORNAMENT/ISEKI/FRONT *
1 1

6 1716-901-016-00 ORNAMENT/ISEKI *
1 1

7 1720-901-006-00 LABEL/STARTER *
1 1

8 1683-902-004-00 LABEL/DIFF *
1 1

9 1640-902-006-00 LABEL/KNOB/OPEN *
1 1

10 1720-901-003-00 ORNAMENT/FENDER/LH 1

11 1720-901-004-00 ORNAMENT/FENDER/RH 1

81 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1689-906-003-00 LABEL/CAUTION *
1 1

2 1705-904-002-00 LABEL/BATTERY *
1 1

3 1705-904-001-00 LABEL/FUEL *
1 1

4 8595-901-007-00 LABEL/WARNING/HOT *
1 1

5 8595-901-006-00 LABEL/WARNING/BELT *
1 1

6 1705-902-006-00 LABEL/W/FAN *
1 1

7 1705-902-007-00 LABEL/W/STARTER *
1 1

8 1705-902-008-00 LABEL/W/RADIATOR *
1 1

9 1720-906-001-00 LABEL/LIFTROCK *
1 1

10 1636-901-021-00 LABEL/WARNING/BRAKE *
1 1

11 1720-906-002-00 LABEL/BRAKE *
1 1

12 1636-901-018-00 LABEL/CONTROL/TILT *
1 1

13 2500-901-027-00 LABEL/CE *
1 1

82 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-436-200-00 WEIGHT/REAR     SET T
1 1

2 1636-436-002-00 WEIGHT/40 T
2 2

3 1636-436-003-00 PLATE/L/75X99 T
2 2

4 V201-361-206-00 BOLT T
8 8

5 1427-431-003-00 WASHER/13X32X3 T
8 8

6 V401-160-012-00 WASHER,SP/M12 T
8 8

7 V304-460-012-00 NUT/M12 T
4 4

83 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-505-500-10 OIL/EXTRA       SET T
1 1

2 1636-505-210-00 STAY/VALVE      COMP T
1 1

3 V363-260-008-00 NUT,LOCK/M8 T
2 2

4 1636-505-200-00 VALVE/SUB       SET T
1 1 071

5 1689-502-250-00 ADAPTER/L/G3/8  ASSY T
2 2

6 V211-260-803-00 BOLT,SEMS T
3 3

7 1636-505-004-00 HOSE/1050 T
2 2

8 1342-402-006-00 BAND,WIRE/250 T
2 2

9 1636-505-220-00 LEVER/125       COMP T
2 2

10 1444-307-007-00 GRIP T
2 2

11 1636-505-005-00 PIN/05X45 T
1 1

12 1636-505-006-00 COLLAR/06X14X19 T
1 1

13 1636-505-007-00 SPRING/HE032 T
1 1

14 2142-420-007-00 ADAPTER/90 T
1 1

15 3768-185-015-20 ADAPTER/90 T
1 1

16 K200-031-005-00 PLUG T
1 1

17 1636-611-009-00 COVER/GUIDE/B T
1 1

18 1636-902-001-00 LABEL/CONTROL T
1 1

19 1636-622-003-00 PLATE/Z/170X220 T
1 1

20 V363-260-008-00 NUT,LOCK/M8 T
2 2

84 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-701-260-00 ROPS/CENTER     COMP T
1 1

2 V201-361-609-00 BOLT T
2 2

3 V304-460-016-00 NUT/M16 T
4 4

4 1636-701-250-00 PIN             ASSY T
2 2

5 1636-701-251-00 PIN/19X94 T
2 2

6 2139-505-002-00 GROMMET T
2 2

7 1636-701-210-00 ROPS/SIDE/LH    COMP T
1 1

8 V201-361-206-00 BOLT T
4 4

9 V401-160-012-00 WASHER,SP/M12 T
4 4

10 V411-260-012-00 WASHER /M12 T
4 4

11 1636-701-220-00 ROPS/SIDE/RH    COMP T
1 1

12 V201-361-206-00 BOLT T
4 4

13 V401-160-012-00 WASHER,SP/M12 T
4 4

14 V411-260-012-00 WASHER /M12 T
4 4

15 1636-701-230-10 BRACKET/LOWER/L COMP T
1 1

16 V201-361-003-00 BOLT/M10X30 T
2 2

17 V401-160-010-00 WASHER,SP/M10 T
2 2

18 V411-260-010-00 WASHER/M10 T
2 2

19 1636-701-240-10 BRACKET/LOWER/R COMP T
1 1

20 V201-361-003-50 BOLT/M10X35 T
4 4

21 V401-160-010-00 WASHER,SP/M10 T
4 4

22 V411-260-010-00 WASHER/M10 T
4 4

23 1636-613-510-00 SEAT            ASSY T
1 1

24 1636-613-520-00 SUSPENSION/RAIL ASSY T
1 1

25 1719-611-501-00 SPACER/A T
2 2

26 V211-560-803-00 BOLT/M8X30 T
4 4

27 1719-611-530-10 BRACKET/BELT    COMP T
1 1

28 1719-611-502-10 BOOT/SUSPENSION ASSY T
2 2

29 1636-613-530-00 SEATSWITCH      ASSY T
1 1

30 1636-613-540-00 COVER T
1 1

85 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1444-507-003-00 GRIP,LEVER T
1 1

32 1426-621-038-00 CLAMP,HARNESS T
1 1

33 1719-611-560-00 BELT/BUCKLESIDE ASSY T
1 1

34 1719-611-570-10 BELT/TUNGSIDE   ASSY T
1 1

35 1636-402-004-00 COLLAR/10X14X15 T
1 1

36 V211-661-002-50 BOLT 7T(SP) T
1 1

37 V211-661-003-50 BOLT/SP T
1 1

86 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 K185-038-001-20 ROD/PISTON *
1 1

2 K185-031-001-00 PISTON *
1 1

3 K185-031-002-00 SEAL/ROD *
2 2

4 K185-031-003-00 WEAR RING *
1 1

5 V723-111-501-20 O-RING *
1 1

6 K185-038-002-00 U-NUT *
1 1

7 K185-031-300-00 COVER/ROD        SET *
1 1

8 K185-031-302-00 SEAL/ROD *
1 1

9 K185-031-303-00 SEAL/DUST *
1 1

10 V720-113-502-90 RING/O *
1 1

87 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 K216-012-110-10 VALVE SUB       SET *
1 1

2 V682-200-000-60 BALL *
1 1

3 K216-001-002-00 GUIDE/SPRING *
1 1

4 K216-008-002-00 SET BOLT *
1 1

5 V720-101-900-60 O-RING/P 6 *
2 2

6 V720-102-401-20 O-RING/P12 *
1 1

7 V704-140-015-00 RING,SNAP/15 C *
1 1

8 V780-140-000-4T PLUG/SCREW/SEAL *
1 1

9 K216-012-002-00 COVER *
1 1

10 K216-012-003-00 POPET *
1 1

11 K211-008-010-00 SPRING/HC19 *
1 1

12 K211-001-008-00 PLUG *
1 1

13 V720-102-401-20 O-RING/P12 *
1 1

14 V780-140-000-4T PLUG/SCREW/SEAL *
1 1

15 V721-103-105-50 O-RING/G55 *
1 1

16 V211-260-803-50 BOLT(S) M8X35 *
2 2

17 K216-012-004-00 ORIFICE SCREW/3.5 *
1 1

18 V780-140-000-6T PLUG/SCREW/SEAL *
1 1

88 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1614-223-211-00 WASHER *
1 1

2 1614-223-212-00 RING/SNAP/CS *
1 1

3 1614-223-213-00 WASHER *
1 1

4 1614-223-214-00 RING/BRAKE *
1 1

5 1614-223-215-00 SHOE/BRAKE *
4 4

6 1614-223-216-00 SPRING/HE *
1 1

7 1614-223-217-10 WASHER *
1 1

8 1614-223-218-00 CAM/DRIVEN *
1 1

9 1614-223-219-10 SPRING/HC *
1 1

10 1614-223-222-10 CAM/CENTER *
1 1

11 1614-223-223-00 PIN/PARALLEL *
2 2

12 1614-223-225-00 RING/SNAP/CH *
1 1

13 1614-223-226-10 CAM/DRIVE *
1 1

89 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1636-505-251-00 ROD/TIE T
3 3

2 1636-505-252-00 COVER/END T
1 1

3 1636-505-253-00 PLUG/PORT T
4 4

4 1636-505-260-00 COVER/INLET     ASSY T
1 1

5 1636-505-270-00 BLOCK/D         ASSY T
2 2

6 1636-505-280-00 BLOCK/D         ASSY T
2 2

7 1636-505-290-00 SEAL            SET T
1 1

8 V401-160-008-00 WASHER,SP/M 8 T
3 3

9 V304-260-008-00 NUT/M 8 T
3 3

10 V720-112-401-40 O-RING/P14 T
4 4

11 1636-505-202-00 PIN/05X14 T
2 2

12 1636-505-203-00 WASHER/M5 T
3 3

13 1636-505-204-00 PIN/SNAP/05 T
3 3

90 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

1 1720-202-210-00 REPAIRKIT *
1 1

2 1622-202-517-00 SEAL/OIL *
2 2

3 1622-202-518-00 GASKET *
1 1

4 1622-202-519-00 GASKET *
1 1

5 V723-102-007-00 RING/O *
1 1

6 V723-102-007-10 RING/O *
1 1

7 V721-103-106-50 O-RING/G65 *
1 1

8 1620-202-528-00 BONDEDSEAL *
2 2

9 V720-102-401-20 O-RING/P12 *
1 1

10 V720-112-401-80 O-RING/P18 *
2 2

11 V730-101-601-20 RING/BACKUP *
1 1

12 V720-102-401-40 O-RING/P14 *
3 3

13 V730-101-801-40 RING/BACKUP *
2 2

14 V723-102-006-70 RING/O *
1 1

15 V720-112-401-10 RING/O *
4 4

16 1720-202-203-00 SEAL/OIL *
1 1

17 1720-202-220-00 CYLINDERBLOCK   ASSY *
1 1

18 1622-202-550-20 CYLINDERBLOCK   ASSY *
1 1

19 1622-202-560-00 COVER/A         ASSY *
1 1

20 1622-202-570-00 COVER/B         ASSY *
1 1

21 1622-202-501-00 CASE *
1 1

22 1720-202-205-00 CASE *
1 1

23 1622-202-503-00 PORTBLOCK *
1 1

24 1720-202-201-00 COVER *
1 1

25 1622-202-504-00 PLATE/SWASH *
1 1

26 1720-202-202-00 SHAFT *
1 1

27 1622-202-506-10 SHAFT *
1 1

28 1622-202-507-10 PLATE/VALVE *
1 1

29 1622-202-508-00 PLATE/VALVE *
1 1

30 1622-202-509-00 PLATE/THRUST *
1 1

91 / 93



     1720-097-100-0A                                                                                                    2008/07/17
     Model: -  Production No.: -

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

KEY Part Code Description
S
P
C

Type of Model I
T
C

C
O
L

G
R
P

Remarks
SF303 SF333     

31 1622-202-511-00 PLATE/THRUST *
1 1

32 1622-202-513-00 COVER *
1 1

33 1622-202-515-00 BEARING/BALL *
2 2

34 1622-202-516-00 BEARING/NEEDLE *
2 2

35 1620-202-517-00 VALVE *
1 1

36 1620-202-518-00 SPRING *
1 1

37 V704-140-025-00 RING,SNAP/25 C *
2 2

38 1720-202-204-00 SCREW/06X14 *
6 6

39 1620-202-525-00 PLUG *
2 2

40 1622-202-521-00 POPPET *
2 2

41 1620-202-527-00 SPRING *
2 2

42 1620-202-536-00 PLUG *
1 1

43 1620-202-531-00 PIN *
6 6

44 V220-540-602-00 SCREW/SOCKET *
3 3

45 1620-202-519-00 BOLT *
4 4

46 V411-260-010-00 WASHER/M10 *
4 4

47 V220-540-802-00 SCREW/SOCKET *
4 4

48 1620-202-524-00 PIN *
2 2

49 1622-202-524-00 RING/SNAP/INNER *
1 1

50 1620-202-529-00 VALVE/S/A *
1 1

51 1620-202-534-00 PIN *
2 2

52 1620-202-535-00 SHIPPINGPLUG *
1 1

53 1620-202-537-00 SHIPPINGPLUG *
1 1

54 1620-202-533-00 PLUG *
4 4

92 / 93



     1720-097-100-0A                                                                                                    2008/07/17

93 / 93


